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Ref. Cur Ref. Cur
No. Mig.'s No. Part Name Part [Qty. |y o. Mfg.'s No. Part Name Part | Qty.
No. No.

1 | NB25-1001G Pipe case assembly {inc2.3) 6600 1 48 | 0016506080 Bolt (M6x8) 30221 1
2 I NB25-1051B Bearing complete 66021 1 49 § 0016606120 Bolt {(M6x12) 7619 | 1
3 | NB25-1104 Spap ring (outer) 66031 1 50 1 06016606300 Bolt {(M6x30} 80441 1
4 | NB25-1002C Long shaft assembly (incl5,5556) | 6604 1 [ 51 | 0022705000 Nut (M5} 17031 !
5 { NB25-2115 Ball bearing 1688 1 52 10031005000 Washer (M5) 1183 2
6 | NB25-1111B-MC| Pipe case holder gene| 1 53 | 0031424000 Snap ring {(inner) 1187 1
7 | NB26-1052B | Stopper complete 6608| 1 | 54 |o031430000 Snap ring (inner) 1188 | 1
8 |NB25-1113B Washer 80061 ! 55 { 0031432000 Spap ring (inner) §1189 1) 1
9 | NB25-4001B Hanger assembly fincl.51,56,57) 6610 1 56 | 0031512000 Snap ring (outer) 1398 1
10 | NBO3D-941A Label {caution) 668311 1 | 57 §0032005000 Spring washer (M5} 1286} 3
11 | 0119059880 Bolt (socket head) M5x25 6612 1 58 | 0032006000 Spring washer 12904 | 2
12 | 0119059950 Bolt (socket head) M5x18 SW 12231] 4 5% | 0037108000 Gasket (fiber) 41901 1
15 | NB25-2051A Clutch complete (incl. 16-20) 66144 1 60 § 0043105140 Screw {pan head) M5x14 8i52] 1
16 | NB26.2102 Clutch shoe ¢618] 2 | 61 | 0043105160 Screw {pan head)} M5x16 1074 2
17 1 NB26-2103 Clutch bolt 6181} 2 62 | NB0O2A401B Handle 1153 | !
18 { NB25-2104A Spring (clutch) 31381 1 63 | 6214500400 Grip complete §721| 1
19 | NB0O2A-206 Washer (A} 11431 2 70 | 6255018030 +—5crew (MHx20) 67221 1
20 | NB26-2105 Washer (A) 66181 2 71 | 5415001160 Nut 6723 1
21 | 6253004000 | Gicanoon assembly el 2236 | eons ! 1 | 73 | 6251502100 | Cap case 6724 | 1
22 | 6253502200 Gear box 8706 1 74 Stop switch wire 6902 1
23 § 6253005000 Gear set §708| !

25 | 0600109950 Ball bearing (#6200) 67081 1

26 | NB25-3111 Ball bearing 8020 !

27 | 6212500300 Ball bearing (#60977) 6710] 2

28 | NB25-3113 Oil seal 80227 1

29 | NB25-3114 Oil seal 80231 1

30 {NB25-3115B Collar {oil seal} 8024} 1

31 | 0211060010 Gasket 6622

32 | 6252502600 Snap ring (outer) 6711 1

33 | 6258503600 Washer 6712] 1

34 | NB25-8102/18B | Washer 80281 1

35 § NB25-8106 Nut 73121 1

36 | 0203089990 Spring washer 1440| @

37 | 6418500200 | Safety guard 6713} 1

38 | 6258015000 Safety cover assembly (fncl, 39-41) 6714 1

39 | 6258014000 Safety cover 6715] 1

40 | 6258503700 Safety cover fixture 6716 1

41 § 0119059850 Bolt {socket head) 6125] 2

42 1NB25-50110A | Handle joint assembly (incl43) | 8717] !

43 | 0119059890 Bolt (socket head) M5x25 8151} 8

45 | NB25-4103 Grip 8037} !

46 | 6255018000 Throttle lever complete 6718 !

47 | 6215500100 Throttie wire complete 6718} 1




Engine body NB26

. ™
\\‘ e
A’/_/

N
)




Engine body

NB26

Ref. Our Ref. Our
No. Mig.'s No. Part Name Part | Qty. |, | Mig's No. Part Name Part | Qty.
No. No.

1 1 ECO3FR-0099 Crank case complete 662041 1 44 | ECO3F-3920/1A | Heat insulator packing 8669 | !
2 | 0440129991 Ol seal a2 2 45 | ECO3F9T70A Stop button 6670 !
3 | 0600129920 Ball bearing 6630 2 46 | ECO3F-6110 Rubber cushion 6671 4
4 { ECO3F-1505 Crank case packing 66311 1 47 | ECO3F-6231 Spacer 66721 4
5 | ECO2F-1010 Cylinder 6632| 1 48 | NB31-9104 Label 6673 | 1
6 | 5315500300 Cylinder cover (EA color) §634] 1 § 50 |NB26.9101 Label 66741 1
7 10650149810 Spark plug 10071 1 51 § NBO3D-5110B-SA | Stand 66761 1
8 | ECO3F-1510A Cyiinder packing 66361 1 52 { 0016506160 Boit 13881 2
9 | 5312002000 Crankshaft complete e725] 1 |53 |o119059870 Bolt (socket head) M5x18 6193 | 4
10 | 5242500200 Piston 6726 1t 54 | 0119059990 Bolt {socket head) M5x16 6128 5
li EC02G-2101 Piston ring 66401 2 55 | EC02-9520 -+~ Screw assembly (M5x20) {7336 ] 4
12 } EC02F-2033 Piston pin 81541 1 56 | EC02.8525 4~ Screw assembly 8160 4
13 § 0565079990 Clip 0157 2 | 57 | ECOJF-3998 Screw (M5x8) §677] 3
14 | ECO2F-0599 Recoil starter complete 6501 1 58 | ECG1A-7003 Tapping screw Gi86 | 2
15 | A57200100001 Starter knob 1018] 1 5% | EC02.7512 +-— Serew (M5x12) it A
16 | ASTEI08I0000 | Starter rope 6644 | 1 60 | 0119059900 Bolt {socket head) M5x12 G128 2
17 | AB0002600000 | Spiral spring 1020 1 | 61 | 0053203101 Woodruff key 6679 | 1
18 | A54102600200 Reel 1601 1 62 {EC03-9114 Label {French) 66801 1
19 | A60102600000 | Friction spring 1024 1 63 | EC02-5041 Label {French) 66817 1

20 | A55002610000 | Ratchet 6645] 1 64 10032006000 Spring washer {M5) 12041 2

21 ‘ASGG(}ZG(‘}OL’QI Friction plate 1603 | 1 65 | 0631106000 Washer (M5} T022] 2

22 1 A60503210000 | Return spring 1605 | @ 66 | 0031005003 Washer (M5) 6682 | 3

23 | ECO3F-5201/1 Pulley 66461 1 67 | ECO3F-3999 Bolt (socket head) M5x35 G683 | !

24 | 5315500000 Fan cover (EA color} 67271 1 68 | NB13-855 Guide G684 1 |

25 | 5313007000 Muffler assembly 67281 1 69 | 0031005000 Washer (M5) 1183 1

26 | ECO3F-3201/3 Muifier cover 6650 1 70 | 0206069920 Washer 74491 1

27  ECO3F-3901A Muifler gasket 6651 1 71 | 06106089990 Needle roller bearing 6730 ] !

28 | 0119059760 | Bolt 6729 2

29 | ECO3F-6120 Filter 6653 1

30 | ECO3F-6130 Fuel tube connector 86541 1

31 | ECO3F-6101A Rubber tube 6655] 1

32 | ECO3F-6201 Fuel pipe 66561 1!

33 { ECO1A-6070 Hose clamp 16321 2

34 | ECO3F-6001/1A | Fuel tank 66571 !

35 { ECO3F-6230/2 Fuel tube protective spring 6658 1

36 | ECO3F-0601A-5A | Tank band 6659| !

37 | ECO3F-0660 Fuel tantk cap complete 68601 1

38 | ECO2F-0799A Magneto complete 6661} 1

39 |3M72823 Flywheel 6663} 1

40 | 3M70634 Pointless ignition 6665 1

41 § ECO3F-7001 Grommet 6666} !

42 | ECO3F-0098 Plug cap complete 65671 1

43 | ECO3F-3301A Heat insulator 66681 1
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Carburetor NB26

P Ref. Our Ref, Cur
7y e | Migs Mo | part Name Part |Qty. | o {Mig'sNo. | Part Name Part |} Qty.
No, No.
1 | ECO2F-0699B | Carburetor assembly (incl. 2-44) 66851 1 44 196-296 Screw 6658 | 2
2 | 98189 Spring 3177 t 146 [16101 Ring packing 8120} 1
3 | 166.48 Lever 3193| 1 50 | EC(2-7450 4~ Serew 81331 2
4 | 82-67 Valve 3165 1 51 10031104000 | Washer 1113] 2
o | 14477 Pin 6687 1
G | 92-146 Diaphragm packing 3166| 1
7 195526 Diaphragm assembly 3171 1
8 121158 Diaphragm cover 3206 1
9 | 167-86 Cable guide 31941 1
10 | 13457 Cable adjuster lock nut 6215 1
31§ 96.304 Cable adiuster 3126 1
12 }92-223 Gasket 3167} 1
13 | 95-88 Diaphragm 31704 1
14 | 157.275 Plate 3192| 1
15 }92.250 Gasket 3169)] 1
16 | 21.79 Pump cover assembly 31607 1
17 | 18811 Primary pump 2197 1
18 | 167-68 Primary pump bracket 2194 ¢
- 119 6518 Support 6688 1
) 20 | 98-438 High speed needle spring 3179 1
21 | 102-374 High speed needle 6683 1
22 | 6820 Needie stop 6690 1
23 §122.157 Mounting sieeve 8107 2
24 | 12553 Filter 81087 1
25 | 92-242 intake cap packing 8109] 1
26 §157.292 Plate 8110 1
27 12571 Intake cap 8131 !
28 | 157-263 Mounting sleeve plate 81121 2
28 | 157-294 Cleaner piate 66911 1
30 }98-3018 Filter spring §113| 1
31 | 125-54 Air filter 6692 1
32 | 34-523 Throttle valve assembly 8114} 1
33 11671 Spring retaining ring 81151 1
34 | 13690 Washer 8116] 1
35 | 52-18 Swivel 8117 1|
36 | 167-100 ldlling screw bracket 6693 1
37 198323 Idlling adjust spring 8119 1
38 196314 Idlling adjust screw 62171 1
39 | 21444 Air cleaner cover 6694 | 1
i | 140 ]96-592 Cleaner cover screw 6732 2
o L Lesae Screw 6733] 4
42 196295 Pump cover screw 31724 3
43 | 96-342 Pumnp cover screw 6697 2
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Accessories NB26
Ref. Cuy Ref. Cur
No. | Mig’s No. | Part Name Part | Qty. |, | Mig's No. Part Name Part | Qty.
No. Mo,
1 } NB23-7002 | Hanging band (incl. 2) Tii3| 1
2 | NB31-7102 | Hook 6228 1
3 | NB31-9001A § Tools kit complete (incl.4) g6705; 1
4 | NB31-8130 | Wrench (socket head) M5 87011 1
5 | NB25-8001B | Biade cover unit (9 inch) 62301 1
6 Instruction manual 67021 1
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CIMA 11-89

Carswell Import & Marketing Associates, Inc./Carswell Distributing Company

3750 N. Liberty Street, Post Office Box 4193
WINSTON-SALEM, NORTH CAROLINA 27115-4183

Specifications subject 1o change without notice,



